DISTRIBUTOR TESTER - HEAD FRAME MODEL: DT-HF-500, -1, -2, -3
' PAGE 1

MAY, 1963

x
o.
P -
=
—
e
" f—
=
F=




JISTRIBUTOR TESTER - HEAD FRAME MODEL: DT-HF-500, -1, -2, -3
PAGE 2 MAY, 1963
DT-HF-500 - 115 Volt, =~ 60 Cycle, - 0-3000 R.P. M.
DT-HF-500-1 - 115 Volt, - 50 Cycle, - 0-3000 R.P.M.
DT-HF-500-2 - 115 Volt, - 60 Cycle, - 0-4000 R.P.M.
DT-HF-500-3 - 115 Volt, - 50 Cycle, =~ 0-4000 R.P.M.
TEM DESCRIPTION QUAN. USED PART NO.
1. BELT, "V (500) + « « v v o v vt et e e e C1 658-2
1, BELT, "V" (500-1, =2, =3). . « « « « ¢« v o o v v v o 1 658-22
2. CHART ASSEMBLY, Scroll . . . . . .. ... .. .1 7010-074
PANEL, Front . . . . . . v v v v v v v v o o o s 1 7020-179
PANEL, Rear. . . . . « « v « v 4 1 2-2009
PLATE & Shaft Assembly (Shaft length 1 9/64”) 1 6129
PLATE & Shaft Assembly (Shaft length 2 1/32"), 1 6129-1
PLATE & Shaft Assembly (Shaft length 1 9/16'")., 1 6129-2
SPRING . . . ¢ v v v v vt e e e it e e e e 2 344
SCROLL & Tube Assembly. . e e e e e e 1 - 2-2005
TUBING, Vinyl . . . . . . . .. .. .. .. 2 669-18
WINDOW, Plexiglass . . . . . . . . .. ... 1 6134
3. CLAMP LOOP e e e e e e e e e . 1 718-314
4, FRAME, Head (Welded Assembly) . . . . . . ... . .. 1 7020-176
5. PANEL, Rear . . . « . . « v v v o o v vt v v v o o 1 7005-204
6. NAME Plate (500). . . . .« o ¢« v v v v v v v v v e US| 1243-32
SCREW, DFive . « v v v v v v v v e e e v .2 610-29
6. NAME Plate (500-1, =2, =3) + + « « o v v v v v . . 1 1243-33
SCREW, Drive . . . v o v v v v v v v v v e o o 2 610-29
7. PULLEY (500)« « « « o o e e e e e e e e e e 1 65911
7. PULLEY (500-1, =2) « « « « v v vt e e e e n D1 659 -9
7. PULLEY (500-=3). « « v v v v v v e e e e e e u R 1 659-12
8. LITE, Pilot . . . . . . . . o o o .. e e e 1 709-102
9. MOTOR, Drive (500-2) . . . . . . .« v v v v o o 1 1047-19
9. MOTOR, Drive (500-1, -3) . . . . . . . ..+« . .. 1 1047-26
0. SWITCH & Lead Assembly, A.C.,. . . . . . . . .. 1 2-105-81
POWER Lead, A.C. . . . . . . .. .. . . 1 2-105-82
CORD W/Plug, 10 Ft. . . . . . ... 1 2-105-82X
PLUG, Replacement . . . . . . . . 1 648-144
EYELET. « « v v v v v v v e e e e e e e 1 609-41A
GRIPMASTER #209-2. . . . . . . . . .. 1 671-64
LEAD To Power Supply. . . . . . . . . . .. 1 2-105-83
PLUG, Female . . . . . . ... .. . 1 825-15
SHELL e e e e e e e 1 1828-4
LEAD, I:\/Iotor (Faston-Connections-both ends). 1 6004-13
LEAD, MOtOT . . . + v v v v v v e v o v o e e s 1 2-105-84
LEAD, Pilot Light - « « « « « « « v v v v v o . . 1 622-503
SWITCH, Toggle . . . . . . . . « . .« .. . 1 689 -48
INSULATOR, Switch . e s a e s e e 1 1739




DISTRIBUTOR TESTER - HEAD FRAME MODEL: DT-HF-500, -1, -2, -3
MAY, 1963 PAGE 3

ITEM DESCRIPTION _ QUAN. USED PART NO.

SHIPPING CARTON and INSERTS

PACKING Board ., . . . v v v v v v s v v s o s o 0. 2 1352-004
BOLT, 516" 18 x 1" ., ., ....... e .. 4 675-5
WASHER, 5/16" | ., ., ... .... . 400-139
CARTON | |, . . ... v v oo v L 673-141
INSERT v ¢ « « v v v 0 o o o o oo o e e e e 1 673-141-1
INSERT &+ + + v v v v e e o oo m e oo e e a1 673-141-2
INSERT + v v v v v v e o e e oo oo A | 673-141-3
MISCELLANEOUS HARDWARE
BOLT, 1/4-20 x 1/2" H.H. (Drive & Panel Units) .. . 4 675-33
BOLT, Carriage 5/16-18 x 1-1/4" Lg. (Motor) . ... 4 675-43
LOCKWASHER, 15/32" INT. (Switch). . . . ... ... 1 602-20
LOCKWASHER, 5/16" Split (Motor) . . ... .. ... 4 604-22
NUTS, Cap 1/4-20 Br. N.P:. (Drive Unit Panel) e .. 2 407-5
NUT, 5/16-18 Stl. Cad. PLl. (Moto{) S 409-43
NUT, 15/32'-32 Br. N.P. (Switch) . .5 . . R | 409-79
NUT, Sems #8 (Ground & Clamp). . . \ ...... 2 616-4
NUT, Sems #10 (Scroll Chart) . . . . « « « « s o v o . 3 616-5
SCREW, #8 x 3/8" B.H.S.M. (Rear Panel) .. .~_. . b 610-44
SCREW, Set 5/16-18 x 3/8" (Motor Pulley) . . . . . .. 1 686-15
WASHER, 1/4" Br. N.P. (Drive Unit Panel) . . . . . . 4 400-13
WASHER, #8 Br. N.P. (Rear Panel). . . . . . v ... b 400-26
WASHER, 15/32" Br. N.P. (Switch) . . . . ... ... 1 400-71
WASHER, #10 Stl, Cad. Pl. (Scroll Chart) ... ... 3 400-134
WASHER, 5/16" Stl. Cad. PL. (Motor) . . . . . . ... 4 - 400-139
ITEMS FOR UNIT ASSEMBLY
BOLT, 5/16-18 x 1/2'" H.H. (Head to Cab.) ... .. . 4 675-99
CLOTH BAG, (For Hardware) . . . . . . B | 671-263
LOCKWASHER, 5/16" EXT. (Headto Cab.) . .. ... 4 603-7
SCREW, #8 x 3/8" B.H.S.M. (Hanger) . . . . ... .. 2 610-44
WASHER, 5/16" (Headto Cab.) . . . . . . . . . .. 4 400-139
WIRE HANGER . . . . v v v v v v e et e e e e 1 2161-5
INSTRUCTION MANUAL \
MANUAL, Instruction . . « « « ¢ v « v o v o v o o oo 1 \§92-503

A




